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£ o *|Brown Fused Alumina psclicat F24 '
Name on
Ent'rusfmg msp?ctlon Htrasiment
Unit Type
T S 1 +
Manufacturer | / L g v
Grade
i ST, o| RecOANG |l termber 12,2012
Place Date sl -
Sample Sample
Quantity 100z Sender
Sampling 7 Sample /
Base No.
Inspection | 5 7 3043-2000 Inspection | 41,05+ Fe,0s., Tis. Si0
Standard s Item X
+ALO3: 77.29 MgO: /
Fe203: 4,39 KzO: f
TiO,: 5.02 Na,O: /
Si0,: 11.10 B,0;: /
Test Result
Ca0O: / Zr0O;: /
FeO: / Cr203: /
MnO: / Igloss: /. =
Moisture: /
i Issue D
Remark |/

Approver: \%\? ’/‘% Auditor : Z ,% /\;(

NOTE : "/" means no content.




